



काष्ठ कम्पोजिट जाँच एवं मूल्यांकन केन्द्र
Center for Testing And Evaluation of Wood Composites
भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH AND TRAINING INSTITUTE

(भारत सरकार, पर्यावरण एवं वन मंत्रालय का स्वायत्त निकाय)
(Autonomous Body of the Ministry of Environment & Forests, Government of India)

पोस्ट बैग सं. 2273, तुमकूर रोड, बंगलोर - 560 022

P.B.No. 2273, HMT Link Road, Off Tumkur Road, Yeshwanthpur, Bangalore - 560 022

Ph. No. 080-30534000-04-21, Fax. No. 080-28396361

Email. : samplecell@ipirti.gov.in, Website : www.ipirti.gov.in



Page 1 of 4

Speed Post

सं./ No. Dir./VIL/4821/Bio-6690/2015/Secunderabad

दिनांक/Date:30.11.2015

सेवा में/To,
Shri. D. Rayudu
M/s. Visaka Industries Limited,
"VISAKA TOWERS",
1-8-303/69/3, S.P.Road,
Secunderabad, Telangana,
A.P. - 500 003.

प्रिय महोदय,
Dear Sir,

विषय:नमूने के परीक्षण रिपोर्ट।

Sub: Test reports for Cement Bonded Fiber Board sample

संदर्भ: १. आपका पत्रांक दिनांक

२. संस्थान की परीक्षण संदर्भ सं

Ref: 1) Your email dated 20.11.2015

2) Our earlier Test Report No. Dir./VIL/4821/Bio-6690/2015/Secunderabad/3432
Dated 27.10.2015

कृपया उपरोक्त पत्र का संदर्भ लें।

Please refer to the above letters.

परीक्षण रिपोर्ट संलग्न है।

Test reports are enclosed.

भवदीय,

Yours faithfully,

Director

INDIAN PLYWOOD INDUSTRIES
RESEARCH & TRAINING INSTITUTE
Autonomous Body of the Ministry of
Environment & Forests, Government of India.
Post Bag No. 2273, Tumkur Road,
BANGALORE - 560 022

संलग्नक: क/क

Encl.: a/a



काष्ठ कम्पोजिट जाँच एवं मूल्यांकन केन्द्र
Center for Testing And Evaluation of Wood Composites

भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH AND TRAINING INSTITUTE

(भारत सरकार, पर्यावरण एवं वन मंत्रालय का स्वायत्त निकाय)

(Autonomous Body of the Ministry of Environment & Forests, Government of India)

पोस्ट बैग सं. 2273, तुमकूर रोड, बंगलोर - 560 022

P.B.No. 2273, HMT Link Road, Off Tumkur Road, Yeshwanthpur, Bangalore - 560 022

Ph. No. 080-30534000-04-21, Fax. No. 080-28396361

Email. : samplecell@ipirti.gov.in, Website : www.ipirti.gov.in



Page 2 of 4

No. Dir./VIL/4821/Bio-6690/2015/Secunderabad

Date: 30.11.2015

TEST REPORT

One Cement Bonded Fiber Board sample received from M/s. Visaka Industries Limited, "VISAKA TOWERS", 1-8-303/69/3, S.P. Road, Secunderabad, A.P. – 500003, was tested for Termite Resistance test. The test results are as follows :

Ref: Letter No. Nil dated Nil (received on 15.04.2015)

Sample	Brand Name	Termite Test	Result
Cement Bonded Fiber Board	V Board	Samples were exposed near termite mound for a period of six months duration. (16.04.2015 – 16.10.2015)	Samples showing no termite attack.

Note: The test results are relevant only to the sample received for testing.

Director

INDIAN PLYWOOD INDUSTRIES
RESEARCH & TRAINING INSTITUTE
Autonomous Body of the Ministry of
Environment & Forests, Government of India
Post Bag No. 2273, Tumkur Road
YESHWANTHPURA, BANGALORE-560 022



काष्ठ कम्पोजिट जाँच एवं मूल्यांकन केन्द्र
Center for Testing And Evaluation of Wood Composites

भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान

INDIAN PLYWOOD INDUSTRIES RESEARCH AND TRAINING INSTITUTE

(भारत सरकार, पर्यावरण एवं वन मंत्रालय का स्वायत्त निकाय)

(Autonomous Body of the Ministry of Environment & Forests, Government of India)

पोस्ट बैग सं. 2273, तुमकूर रोड, बंगलोर - 560 022

P.B.No. 2273, HMT Link Road, Off Tumkur Road, Yeshwanthpur, Bangalore - 560 022

Ph. No. 080-30534000-04-21, Fax. No. 080-28396361

Email. : samplecell@ipirti.gov.in, Website : www.ipirti.gov.in



Page 3 of 4

No. Dir./VIL/4821/Bio-6690/2015/Secunderabad

Date: 30.11.2015

TEST REPORT

One Cement Bonded Fiber Board sample received from M/s. Visaka Industries Limited, "VISAKA TOWERS", 1-8-303/69/3, S.P. Road, Secunderabad, A.P. – 500003, was tested for Borer Resistance test. The test results are as follows :

Ref: Letter No. Nil dated Nil (received on 15.04.2015)

Sample	Brand Name	Borer Test	Result
Cement Bonded Fiber Board	V Board	Samples were exposed in plastic box with live borer for a period of six months duration. (16.04.2015 – 16.10.2015)	Samples showing no borer attack.

Note: The test results are relevant only to the sample received for testing.

Director

INDIAN PLYWOOD INDUSTRIES
RESEARCH & TRAINING INSTITUTE
Autonomous Body of the Ministry of
Environment & Forests, Government of India.
Post Bag No. 2273, Tumkur Road,
YESHWANTHPURA BANGALORE-560 022



काष्ठ कम्पोज़िट जाँच एवं मूल्यांकन केन्द्र
Center for Testing And Evaluation of Wood Composites

भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH AND TRAINING INSTITUTE

(भारत सरकार, पर्यावरण एवं वन मंत्रालय का स्वायत्त निकाय)
(Autonomous Body of the Ministry of Environment & Forests, Government of India)

पोस्ट बैग सं. 2273, तुमकूर रोड, बंगलोर - 560 022

P.B.No. 2273, HMT Link Road, Off Tumkur Road, Yeshwanthpur, Bangalore - 560 022

Ph. No. 080-30534000-04-21, Fax. No. 080-28396361

Email. : samplecell@ipirti.gov.in, Website : www.ipirti.gov.in



Page 4 of 4

No. Dir./VIL/4821/Bio-6690/2015/Secunderabad

Date: 30.11.2015

TEST REPORT

One Cement Bonded Fiber Board sample received from M/s. Visaka Industries Limited, "VISAKA TOWERS", 1-8-303/69/3, S.P. Road, Secunderabad, A.P. - 500003, was tested for Fungus Resistance test. The test results are as follows :

Ref: Letter No. Nil dated Nil (received on 15.04.2015)

Sample	Brand Name	Fungus Test	Results
Cement Bonded Fiber Board	V Board	Samples were exposed in incubation chamber at RH:65±5 temp. 25±2°C.	Samples exposed to fungus showing mold spores on material.

Note: The test results are relevant only to the sample received for testing.

Director

INDIAN PLYWOOD INDUSTRIES
RESEARCH & TRAINING INSTITUTE
Autonomous Body of the Ministry of
Environment & Forests, Government of India.
Post Bag No. 2273, Tumkur Road.
YESHWANTHPURA, BANGALORE-560 022